



ULR -TC-62932300009202F  
Test Report

No.: GR: TX: 1441009707

Issue Date: 14/02/2023 Page 1 of 3



THE FOLLOWING SAMPLE(S) WAS/WERE SUBMITTED AND IDENTIFIED BY/ON BEHALF OF THE CUSTOMER AS:

SAMPLE DESCRIPTION	FABRIC	
COLOUR	WOVEN Y/D FR FABRIC	
STYLE NO.	T14 (MULTI: LAB IDENTIFIED)	
END USE/CATEGORY	UM13347	
FIBER CONTENT	CURTAIN	
COUNTRY OF DESTINATION	100% IFR	
COUNTRY OF ORIGIN	INDIA	
SAMPLE RECD ON	INDIA	
CARE LABEL INSTRUCTION	10/02/2023	TESTING PERIOD: 10/02/2023 - 14/02/2023
	DRY CLEAN ONLY	

TEST	PASS	FAIL	REMARK
Specification for curtains and drapes	X		

Per pro SGS India Private Ltd.

VINOD KUMAR  
EXECUTIVE

Email your Test Report Related Enquiries at [Feedback.SLT@sqs.com](mailto:Feedback.SLT@sqs.com)

JOE No.: 2341806778

Control No.:1441512308

This document is issued by the Company under its General Conditions of Service printed overleaf or available on request and accessible at [http://www.sgs.com/terms\\_and\\_conditions.htm](http://www.sgs.com/terms_and_conditions.htm) and Terms and Conditions for electronic documents [www.sgs.com/terms\\_e-document.htm](http://www.sgs.com/terms_e-document.htm). Attention is drawn to the limitation of liability, indemnification and jurisdiction issues defined therein. Any holder of this document is advised that information contained hereon reflects the Company's findings at the time of its intervention only and within the limits of Client's instructions, if any. The Company's sole responsibility is to its Client and this document does not exonerate parties to a transaction from exercising all their rights and obligations under the transaction documents. Any unauthorized alteration, forgery or falsification of the content or appearance of this document is unlawful and offenders may be prosecuted to the fullest extent of the law. Unless otherwise stated the results shown in this test report refer only to the sample(s) tested and such sample(s) are retained for 30 days only. This document cannot be reproduced except in full, without prior approval of the Company.



**Test Results:**

**Specification for curtains and drapes (BS 5867: Part 2: 2008)**

Flammability requirements: Type B performance

As received,

Result: These results may not apply to situations where there is restricted air supply or prolonged exposure to large sources of intense heat as in a conflagration.

Flame application time: 15 s	Length			Width		
	1	2	3	1	2	3
Flame reached an edge :	No	No	No	No	No	No
Hole reached an edge :	No	No	No	No	No	No
Flaming debris:	No	No	No	No	No	No

Requirements: No part of any hole nor any part of the lowest boundary of any flame shall reach the upper edge or Either vertical edge of any specimen, and there shall be no separation of flaming debris.

Conclusion: The sample tested meets the requirements of BS 5867: Part 2: 2008 Type B performance.



### SAMPLE PHOTO



\*\*\* End of Report \*\*\*

JOE No.: 2341806778

Control No.:1441512308

This document is issued by the Company under its General Conditions of Service printed overleaf or available on request and accessible at [http://www.sgs.com/terms\\_and\\_conditions.htm](http://www.sgs.com/terms_and_conditions.htm) and Terms and Conditions for electronic documents [www.sgs.com/terms\\_e-document.htm](http://www.sgs.com/terms_e-document.htm). Attention is drawn to the limitation of liability, indemnification and jurisdiction issues defined therein. Any holder of this document is advised that information contained hereon reflects the Company's findings at the time of its intervention only and within the limits of Client's instructions, if any. The Company's sole responsibility is to its Client and this document does not exonerate parties to a transaction from exercising all their rights and obligations under the transaction documents. Any unauthorized alteration, forgery or falsification of the content or appearance of this document is unlawful and offenders may be prosecuted to the fullest extent of the law. Unless otherwise stated the results shown in this test report refer only to the sample(s) tested and such sample(s) are retained for 30 days only. This document cannot be reproduced except in full, without prior approval of the Company.